INSTALLING THE DRIVE SYSTEM

In addition to the hardware kit that you
received with the QBOT, you will need
the hardware in this kit to complete the
installation on your frame.

The hardware kit for the Newloy frame
includes:

(5) 1/4” X 1" Long Screw
(5) 1/4” Nut

(4) #8 X1” Long Screw
(6) #8 Nut

1 B rperwossonraanpece |0
;, Usethistemplateto.mountﬂth%X-AxisDriveAssemnyg The ﬁrSf Sfep 1_0 inS'l'G”ing 1_he QBOT on
{ I bl S the Newloy quilting frame is to drill holes
§ sack o Lower Carriage in the upper and lower carriages. First,
cut out the templates on pages 7 and 8 of

these instructions.

Driling Templates for (g™ @™ on the New.Joy Quiling Frame

Driling Termplates for (g ™% on the NewJoy Quiling Frame

Place the X-Axis drilling template on the
lower carriage as shown and secure with
tape. Drill two 3/16” diameter holes as
shown on the template. Remember to
wear safety goggles when drilling these
holes.

INSTALLING THE DRIVE SYSTEM



Using two 1/4" screws and
nuts, mount the drive axis
bracket from this kit to the
drive bracket as shown in
the photo to the right.

Install the X-Axis bracket adapter on the
underside of the lower carriage of the
Newloy frame. Use (2) #8 X 1” screws as
shown in the picture to the right. Note
the orientation of the bracket. For proper
carriage movement after assembly, it is
important to have the bracket attached as
shown. Place the screws into the holes in
the lower carriage. Place the bracket with
the drive assembly installed in the previous
step onto the screws. Attach the #8 nuts to
the screws. Tighten.

Next, install the X-Axis wire holders to
the rear outer frame legs as shown in the

pictures to the right. Temporarily remove |
the acorn-style nut and place the X-Axis |
wire holders using the alignment templates |

.:T

from page 7 of these instructions. The
orientation of the X-Axis wire holders
should match the angle of the templates.
Secure with the acorn-style nuts.

INSTALLING THE DRIVE SYSTEM

aul| sit 011950819 SIXY-X UBIIY

Right Hand Leg

INSTALLING THE DRIVE SYSTEM



INSTALLING THE DRIVE SYSTEM

NOTE WASHER

| e

. i
WEAR SAFETY GOGGLES 1

e

DRILL 3/16” 1
o

3aIS ¥v3d
ONOTY NOITY

GLES
\WEAR SAFET 03

DRILL 3/16"
0O

Q
[:rIAMETER

INSTALLING THE DRIVE SYSTEM

Next, use the other drilling template
from page 7 of these instructions
to drill two 1/4” holes in the upper
carriage of your frame. Align the
template as shown in the photo to the
left and drill the holes. Remember to
wear safety goggles when drilling the
holes.

Mount the drive assembly to the upper
carriage using two 1/4” screws and nuts.
Use one 1/4” washer from your QBOT
hardware kit on the slotted end of the
drive assembly as shown in the photo to
the left.

Using the drilling templates for the
Y-Axis wire holders from page 8 of these
instructions as a guide, drill two 3/16"
diameter holes in the lower carriage as
shown in the photos to the left.



Install two #8 screws into the holes
and secure with nuts.

Next, Install the Y-Axis drive wire by
placing the eyelet onto the forward
screw and, while holding the wire taut,
wrap around the drive wheel twice
(2X). The wire should wrap over the
top of the drive wheel, not the bottom.
This step requires some patience. Be
careful to not kink the drive wire.

Place the rounded end of the tensioner
that came with your QBOT hardware
kit through the other eyelet. Place the
other end of the tensioner onto the
screw and applytensiontothe drive wire
by turning the barrel of the tensioner.
Use the tensioning templates from the
back of your QBOT manual to adjust
to the correct tension.

Secure both ends of the drive wire
with nuts as shown in the photo to the
right.

When complete, the Y-Axis drive assembly
installation should look like the photo to
the right.

INSTALLING THE DRIVE SYSTEM

INSTALLING THE DRIVE SYSTEM



INSTALLING THE DRIVE SYSTEM

INSTALLING THE DRIVE SYSTEM

The final step of the drive system
assembly is installing the X-Axis drive
wire. If your frame is set up at the 5 foot
length, use the blue-wrapped wire from
your QBOT wire pack. If your frame is
set up at the 10 foot length, use the red-
wrapped wire.

If you are installing on a 5 foot frame,
gently bend the X-Axis brackets as shown
to the picture to the left.

Slide the eyelet of one end of the drive
wire over the X-Axis wire holder and while
keeping the wire taut, wrap over the
X-Axis drive wheel the following number of
times:

5 foot frame - twice (2X)
10 foot frame - thrice (3X)

Note that the drive wire comes off the
bottom of the drive wheel.

Connect the eyelet at the other end of the
drive wire to one end of the tensioner.
Connect the other end of the tensioner
to the X-Axis bracket at the opposite side
of the quilting frame. Use the tensioning
template from the back of the QBOT
manual as a guide to adjust the tension in
the wire.



INSTALLING THE DRIVE SYSTEM

Mount the QBOT unit to the handle bar on it
the upper carriage. Use a 1/4"” screw and
nut provided - tighten.

To finish the installation, follow the
remainder of the instructions in your QBOT
manual on pages 15 -20.

INSTALLING THE DRIVE SYSTEM



- /

awel bunnp AopmaN ayy uo BLQ@RU\ Joj seyejdwa] buljug

'l"\\

S319909 ALIAVS HVIM wLIO 7 TG ()
JOVIHHVYO d3ddN 40 dITdOL HLIM NOITV ANV INIT SIHL ONOTV LND

Align X-Axis Bracket to this line ' ‘

6o pueH by U d 6o pueH Yo

(+)¥3L3aNvIa % TIMa

aul| siy) 0} J9xoeIg SIXY-X UBIY

line Cut along this line Cut along this line Cut along this line Cut along this line Cut along this line Cut along thi

» abeluen Jamo Jo Yoeq »
SA19909 A1Ld4dVS dVAM
T T~ Jopweiq oL g =

is
S

g this line Cut along this line Cut along thi

Alquiassy aAlI(] SIXY-X 8y) Junow 0} ajejdwa) sy} 8s

« aoed ul pjoy oy abpa siy} ade| «

I| slyy Buoje iny  auy| sy} buoje InY aul| siyy Buoje I sul| siyy Buoje Ny auy siyy buoje Ind sul| siyy Buoje InH sul| siy

1 Buoje 1D aull siyy Buoje 1N aul siy) Buoje 1nD aulj|

ne Cut alon



-_——

awel4 Buninp AormeN ayy uo =%

'l"\\

JOVIHEVO NO 30V1d ANV SANIT dIHSYA ONOTV 1ND

" - < "
| Y313NvIa o ! ' 2 ¥alanvia
1 Z % ; ; % ﬁlu 1
I I
! Q M 0! I W_ qu O I
1 1
L .91/e1IMa Zz X o = oLeTINa
I Ouw. 1 O o I
ot prd
1 a0, p m o) |
I < : I
1 1
| ST19909 ALIAVS ¥vaIM ! f SIT19909 ALIVS HVIM |
1 1

Sd1VIdINGL ONITTEHA LNJNHOVLLY JdIM JATHA SIXV-A



